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Iltem | Sub |Parts No. Parts Description Qty | I/C| E/C No. |Close No.|Remark
001 266326-2 TAPPING SCREW 4X18 13
002 327E61-8 SHOULDER BELT HOLDER 1
003 1831G4-3 HOUSING SET 1

C10 |252126-6 HEX. LOCK NUT M4-7 2
D10 INC. 24
004 8149H0-2 GP001G NAME PLATE 1
005 266326-2 TAPPING SCREW 4X18 1
006 252126-6 HEX. LOCK NUT M4-7 1
007 620E27-0 LED CIRCUIT 1
008 266326-2 TAPPING SCREW 4X18 2
009 1831F5-4 BATTERY HOUSING SET 1
C10 |263005-3 RUBBER PIN 6 2
D10 INC. 13
010 8149H2-8 GP001G SERIAL NO. LABEL 1
011 422543-6 CUSHION RUBBER 2
012 632P65-6 TERMINAL UNIT 1
013 1831F5-4 BATTERY HOUSING SET 1
C10 [263005-3 RUBBER PIN 6 2
D10 INC. 9
014 459621-9 BARREL HOLDER 1
015 268306-4 PIN 5 1
016 651391-8 SWITCH C3JW-6BM-PN 1
017 231433-0 COMPRESSION SPRING 4 1
018 419705-5 LOCK ON BUTTON 1
019 233306-3 COMPRESSION SPRING 4 1
020 232201-4 LEAF SPRING 1
021 459623-5 SWITCH LEVER 1
022 459624-3 LOCK OFF BUTTON 1
023 252126-6 HEX. LOCK NUT M4-7 1
024 1831G4-3 HOUSING SET 1
C10 |252126-6 HEX. LOCK NUT M4-7 2
D10 INC. 3
025 327E61-8 SHOULDER BELT HOLDER 1
026 422C03-6 HOSE HOLDER 1
027 265B56-4 +FLAT HEAD SCREW M4X14 1
028 1410S6-3 SWITCH CASE COMPLETE 1
029 620R17-1 CONTROLLER 1
030 652119-7 PAN HEAD SCREW M2X6 6
031 629C99-0 STATOR 1
032 210026-6 BALL BEARING 69677 1
033 519887-4 ROTORASSY 1
D10 INC. 32,34
034 210005-4 BALL BEARING 608DDW 1
036 137233-5 GEAR ASSEMBLY 1
D10 INC. 37-39
037 253477-0 FLAT WASHER 6 1
038 214079-7 PLANE BEARING 6 1
039 961002-0 RETAINING RING S-6 1
040 286048-8 CAP 27 1
041 256A85-2 FLAT FILLISTER HEAD PIN 8 1
042 137384-4 PUMP HOUSING AASS'Y 1
C10 |422476-5 RUBBER PACKING A 1
045 459622-7 VALVE COVER 1
046 140M83-7 RELIEF VALVE COMPLETE 1
047 213A33-4 O-RING 12.5 1
051 257494-2 RING 8 1
052 216003-6 STEEL BALL 10 1
053 232557-5 COMPRESSION SPRING 4 1
054 213A33-4 O-RING 12.5 1
055 265A56-8 HEX BOLT M12X16 1
056 911148-2 PAN HEAD SCREW M4X25 4
057 313598-1 SLIDER GUIDE 1
058 162B92-0 DRAIN VALVE 1
059 313597-3 SLIDER 1
060 422C04-4 SEAL RING 1
A:GP001GZ(N) Interchange
O:Yes
X : No

<: the new part can be substituted for the current.
> : the current part can be substituted for the new.
S : Interchangeable as a set.
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Iltem | Sub |Parts No. Parts Description Qty | I/C| E/C No. |Close No.|Remark
061 347D22-6 PUMP COVER 1
062 911128-8 P.H.SCREW M4X16 WITH WR 4
063 213054-0 ORING 9 1
064 1916S5-1 FLEXIBLE HOSE 1200 SET 1
065 140T28-7 SHAFT COMPLETE 1
066 347543-4 CAPA 1
067 232775-5 CONICAL SPRING 1
068 413459-6 PLATE A 1
069 422685-6 RUBBER SEAL A 1
070 941201-0 FLAT WASHER 8 1
071 931302-2 HEX. NUT M6 1
072 413K05-1 FRONT PLATE A 1
073 327379-7 BARREL A 1
074 122D16-0 BARREL ASSEMBLY A 1
D10 INC. 65-73
A01 166094-6 SHOULDER BELT 1
FO1 1911M9-1 EXTENSION PIPE SET 1
F02 1914G9-7 LOADER FITTING SET 1
FO03 1915E6-5 JOINT SET 1
FO4 1915L9-8 ADAPTER SET (1PCS) 1
FO5 1915M0-3 ADAPTER SET (3PCS) 1
FO06 1915N4-2 LOCK ON ADAPTER SET 1
FO7 1916S5-1 FLEXIBLE HOSE 1200 SET 1
FO8 1916S7-7 FLEXIBLE HOSE 600 SET 1
FO09 1916U8-9 ANGLE ADAPTER SET 1
A:GP001GZ(N) Interchange
O:Yes
X : No

<: the new part can be substituted for the current.
> : the current part can be substituted for the new.
S : Interchangeable as a set.




